

Testing Factory Inspections
Engineering & Product Certification Services

Section I, Page 1 of 8
GL 44515-2

Guardian Fire Testing Laboratories, Inc.
15 Wenonah Terr. (Office)
Tonawanda, NY 14150

Office Phone: 716 835 6880
Fax: 716 835 5682
Email: gftli@earthlink.net
Web Site: www.firetesting.com

480 Hinman Ave.
Buffalo, NY 14216 (laboratory): Phone: 716 877 2760

FIRE TEST REPORT: Surface Burning Characteristics of Building Materials

CLIENT/MFG: American RENOLIT Corp.
403 Heron Dr., Ste C I
Swedesboro, NJ 08085

MODEL, NAME & NUMBER: HG White 20 mil thick PVC film_laminated on composite panels

STANDARDS TESTED TO: ASTM E84-14

TEST RESULTS:
Flame Spread Index of: 25
Smoke Developed Index: 400
Rating: A

REPORT NO: GL 44515-1
REPORT DATE: 5/23/15

TEST DATE: 5/7/15

REPORT PREPARED BY: GUARDIAN FIRE TESTING LABORATORIES, INC.
480 Hinman Ave.
Buffalo, NY 14216